
48 D22001500  - v.1 - UPD 230106

PARTI DI RICAMBIO
La sostituzione di parti di ricambio quindi la manutenzione straordinaria della macchina è riservata esclusivamente al personale specializzato autoriz-
zato dal rivenditore. Ogni intervento di manutenzione ordinaria o straordinaria non esplicitamente citato su questo libretto fa decadere immediatamen-
te la garanzia e solleva il costruttore da ogni responsabilità per incidenti che possono verificarsi a persone, animali od oggetti. Per ordinare parti di
ricambio rivolgetevi esclusivamente al vostro rivenditore di fiducia ricordandovi di citare il modello della macchina, la data di acquisto ed il numero di
matricola.

ERSATZTEILE
Sämtliche Arbeiten zur Wartung (Ersatz von Maschinenteilen) ist ausschließlich dem vom Wiederverkäufer befugten Fachpersonal vorbehalten.
Eingriffe zur Instandhaltung und Wartung, die im vorliegenden Handbuch nicht ausdrücklich angeführt sind, ziehen den unmittelbaren Verfall der
Garantie hinter sich und entheben den Hersteller von jeder Haftung für Folgeschäden an Personen, Tieren oder Gegenständen. Bestellen Sie die
Ersatzteile ausschließlich bei Ihrem Wiederverkäufer. Hierbei sind das Maschinenmodell, das Ankaufsdatum und die Kennummer.

SPARE PARTS
Replacement of spare parts and therefore extraordinary maintenance of the machine must be carried out by the retailer�s specialised and authorised
personnel only. If any maintenance operations other than those  expressly indicated in this handbook are carried out, the warranty will be immediately
null and void and manufacturer shall be relieved of all and any responsibility with regard to accidents involving persons, animals or things. Always
order spare parts form your regular retailer remembering to indicate the machine model,  the purchase date and the serial number.

PIECES DE RECHANGE
Le remplacement des pièces de rechange et l�entretien extraordinaire de la machine sont exclusivement réservés à du personnel spécialisé agréé par
le revendeur. Toute intervention d�entretien ordinaire ou extraordinaire non explicitement indiqué sur ce manuel fait immédiatement déchoir la garantie
et relève le construsteur de toute responsabilité pour les éventuels dommages qui pourraient être provoqués aux personnes, animaux ou choses.
Pour commander des pièces de rechange, s�adresser exclusivement à votre revendeur de confiance en n�oubliant pas de citer le modèle, le numéro
matricule de la machine et sa date d�achat.



49D22001500  - v.1 - UPD 230106

NEW CODE KEY DESCRIZIONE DESCRIPTION

D55080040 1 TUBO MANDATA (PS26 TUTTI) PRESSURE HOSE (ALL PS26)
D55080010 1 TUBO MANDATA (PS42 TUTTI) PRESSURE HOSE (ALL PS42)
D55100070 2 TUBO SCARICO (PS26 TUTTI) DRAIN HOSE (ALL PS26)
D55100080 2 TUBO SCARICO (PS42 TUTTI) DRAIN HOSE (ALL PS42)
B55630020 3 TUBO FONDELLO (PS26 TUTTI) LONG METAL TUBE (ALL PS26)
B55630030 3 TUBO FONDELLO (PS42 TUTTI) LONG METAL TUBE (ALL PS42)
B55630040 4 TUBO TESTATA SHORT METAL TUBE
D55100070 5 TUBO ASPIRAZIONE (PS26 TUTTI SUCTION HOSE (ALL PS26

PS42 E-T-B&S-IM) PS42 E-T-B&S-IM)
D55100080 5 TUBO ASPIRAZIONE (LD) SUCTION HOSE (LD)
E51041134 6 RACCORDO TN94 15 LM FITTING TN94 15 LM
E51327121 7 NIPPLES M 18 - 3/4" NIPPLE M 18 - 3/4"
E51313136 8 NIPPLES 1/2" NIPPLE 1/2"
E51327120 9 NIPPLES M 18 - 1/2" NIPPLE M 18 - 1/2"
E51430052 10 RONDELLA D. 18 SEAL D. 18
E51430065 11 RONDELLA D. 1/2" SEAL D. 1/2"
E51381107 12 COLONNETTA M 18 X 1.5 SPACER FITTING  M 18 X 1.5
E27700120 13 FASCETTA BAND
E51000010 14 CURVA ACCIAIO 1/2" FITTING 1/2"
D24001240 15 FILTRO COMPLETO I.L. FILTER ASSEMBLY
E51323116 16 NIPPLES 3/8" - 1/2" NIPPLE 3/8" - 1/2"
E51430048 17 RONDELLA D. 3/8" SEAL D. 3/8"

Tav. 1  PS



50 D22001500  - v.1 - UPD 230106

NEW CODE KEY DESCRIZIONE DESCRIPTION

D55080060 1 TUBO MANDATA (PS26 B&S) PRESSURE HOSE (PS26 B&S)
D55080070 1 TUBO MANDATA (PS26 E-PS42 B&S) PRESSURE HOSE (PS26 E-PS42 B&S)
D55080030 1 TUBO MANDATA (PS42 E) PRESSURE HOSE (PS42 E)
D55100070 2 TUBO SCARICO (PS26 TUTTI) DRAIN HOSE (ALL PS26)
D55100080 2 TUBO SCARICO (PS42 TUTTI) DRAIN HOSE (ALL PS42)
B55630020 3 TUBO FONDELLO (PS26 TUTTI) LONG METAL TUBE (ALL PS26)
B55630030 3 TUBO FONDELLO (PS42 TUTTI) LONG METAL TUBE (ALL PS42)
B55630040 4 TUBO TESTATA SHORT METAL TUBE
D55100030 5 TUBO ASPIRAZIONE SUCTION HOSE
E51041134 6 RACCORDO TN94 15 LM FITTING TN94 15 LM
E51327121 7 NIPPLES M 18 - 3/4" NIPPLE M 18 - 3/4"
E51313136 8 NIPPLES 1/2" NIPPLE 1/2"
E51327120 9 NIPPLES M 18 - 1/2" NIPPLE M 18 - 1/2"
E51430052 10 RONDELLA D. 18 SEAL D. 18
E51430065 11 RONDELLA D. 1/2" SEAL D. 1/2"
E51381107 12 COLONNETTA M 18 X 1.5 SPACER FITTING  M 18 X 1.5
E27700120 13 FASCETTA BAND
D24001240 14 FILTRO COMPLETO I. L. FILTER ASSEMBLY

Tav. 1  bis PS



51D22001500  - v.1 - UPD 230106

Tav. 2  PS

NEW CODE KEY DESCRIZIONE DESCRIPTION

D05150030 1 TRAVE 26" BEAM 26"
D05150040 1 TRAVE 42" BEAM 42"
D80080050 2 CILINDRO COMPLETO 26" CYLINDER ASSY 26"
D80080070 2 CILINDRO COMPLETO 42" CYLINDER ASSY 42"
D05240060 3 SLITTA SPINGITRONCO PUSHER
E55760015 4 DISTRIBUTORE SD4 CONTROL VALVE SD4
E26075127 5 VITE TCEI M 10 X 40 SCREW M 10 X 40
B41010010 6 FASCETTA CILINDRO BAND FOR CYLINDER
B58130010 7 LAMA 4 VIE S.FILETTATA 4-WAY WEDGE L.
B58110010 8 LAMA 4 VIE D. 4-WAY WEDGE R.
E26075166 9 VITE TCEI M14 X 130 12K SCREW M14 X 130 12K
E26515069 10 DADO  M 10 NUT M 10
D05110070 11 SUPPORTO DISTRIBUTORE BAND FOR CYLINDER AND VALVE
E26570515 12 DADO AUTBLOCC. M 8 AUTOBLOK NUT M 8
B50110010 13 PATTINO INFERIORE LOWER GUIDE
B50110020 14 PATTINO LATERALE SIDE GUIDE
E26078172 15 VITE TCEI M14 X 60 12K SCREW M14 X 60 12K
B71100040 16 STAFFA RITORNO AUTOMATICO BRACKET
E26015107 17 VITE T.E. M10 X 70 SCREW M 10 X 70
E26760016 18 RONDELLA D. 12 WASHER D. 12
E26560346 19 DADO AUTOBL. M 12 AUTOBLOK NUT M 12
E26015131 20 VITE T.E. M12 X 110 SCREW M 12 X 110
E26075110 21 VITE TCEI M 8 X 55 SCREW M 8 X 55
B50030030 22 PATTINO DI SCORRIMENTO SLIDES
B58130030 23 LAMA RAPIDA APERTURA S. FIL. SLIP ON WEDGE L.
B58110030 24 LAMA RAPIDA APERTURA D. SLIP ON WEDGE R.
E26078175 25 VITE TCEI M14 X 90 12K SCREW M14 X 90 12K
E26035114 26 VITE TE M10 X 25 SCREW M 10 X 25
B71010030 27 STAFFA PIEDE FOOT
E59310010 28 GR. LEVA DISTRIBUTORE HANDLE CONTROL VALVE
D05110100 29 GUIDA APPOGGIO TRONCO 26" LOG CRADLE 26"
D05110110 29 GUIDA APPOGGIO TRONCO 42" LOG CRADLE 42"
E59330010 30 GR.COMANDO DISTRIBUTORE CONTROL VALVE BOX
E34350100 31 GANCIO SFERICO 2" HITCH COUPLER 2"BALL
E26015109 32 VITE TE M10 X 80 SCREW M 10 X 80
B16010010 33 BOCCOLA PER STELO ROD BUCHING
E26760016 34 RONDELLA D. 12 WASHER D. 12



52 D22001500  - v.1 - UPD 230106

Tav. 3  PS

NEW CODE KEY DESCRIZIONE DESCRIPTION

D05130030 1 ASSALE AXLE
E31680100 2 RUOTA 400-80 WHEEL 400-80
D05170010 3 SERBATOIO OIL TANK
E88350020 4 MOTORE BRIGGS & STRATTON 5 HP GASOLINE ENGINE B&S 5 HP
E88410010 4 MOTORE IM 250 GASOLINE ENGINE IM 250
E34070050 5 LANTERNA B&S COUPLING FLANGE B&S
D05350020 5 LANTERNA IM 250 COUPLING FLANGE IM 250
E26561520 6 DADO AUTOBLOCCANTE M20x1.5 AUTOBLOK NUT M20x1.5
E26075105 7 VITE TCEI M8x30 SCREW M8x30
E28400020 8 TAPPO SERBATOIO FILLER CAP
E85060010 9 MOTORE ELETTRICO MONOFASE ELECTRIC MOTOR 1-PHASE
E86060020 9 MOTORE ELETTRICO TRIFASE ELECTRIC MOTOR 3-PHASE
E34050100 10 RONDELLA D.66 M.ELETTRICO WASHER D.66 E.MOTOR
B82110070 11 COPRIMOZZO HUBCAP
E34070010 12 LANTERNA M.ELETTRICO COUPLING FLANGE E. MOTOR
E27470305 13 CHIAVETTA 8x7x40 KEY 8x7x40
E34010110 14 SEMIGIUNTO M.E. COUPLING MOTOR
E34030115 15 PARASTRAPPI M.E. RUBBER SPIDER E.M.
E26840015 16 RONDELLA D.7 PUMP WASHER
E26075087 17 VITE TCEI M6x25 SCREW M6x25
E34020110 18 SEMIGIUNTO POMPA M.E. COUPLING PUMP
E34050180 19 RONDELLA POMPA PUMP WASHER
E34050190 19 bis RONDELLA A MOTORE A SCOPPIO WASHER G. ENGINE
E34020130 20 SEMIGIUNTO POMPA M.S. COUPLING PUMP G.E.
E26510067 21 DADO POMPA M7 PUMP NUT M7
E34030100 22 PARASTRAPPI M.S. RUBBER SPIDER G.E.
E34010130 23 SEMIGIUNTO M.S. COUPLING MOTOR
E26075104 24 VITE TCEI M8x25 SCREW M8x25
E26840016 25 RONDELLA GROWER D.8 GROWER WASHER D.8
E26760014 26 RONDELLA D.8 WASHER D.8
E27470158 27 CHIAVETTA 5x5x25 KEY 5x5x25
E78100085 28 INTERRUTTORE (MONOFASE) SWITCH (1-PHASE)
E78300152 28 INTERRUTTORE (TRIFASE) SWITCH (3-PHASE)
E26075107 29 VITE TCEI M8x40 SCREW M8x40
E26570515 30 DADO AUTOBLOCK M.8 AUTOBLOCK NUT M.8
E26760022 31 RONDELLA D.20 WASHER D.20
E26150096 32 GRANO M8x25 DOWELL M8x25
B02050020 33 PERNO IM 250 ADAPTOR IM 250
E27470206 34 CHIAVETTA 6x6x25 KEY 6x6x25
E31150020 35 GIUNTO COMPLETO M.S. COMPLETE COUPLING G.E.
D02100650 36 PERNO COMPLETO IM 250 COMPLETE ADAPTOR IM 250
E31150010 37 GIUNTO COMPLETO M.E. COMPLETE COUPLING E.M.
E26075125 38 VITE TCEI M10x30 SCREW M10x30
E26560515 39 DADO AUTOBLOCK M10 AUTOBLOCK NUT M10
B41110090 40 VITE TE 5/16" SCREW 5/16"
E26770160 41 RONDELLA LARGA D.8 WASHER D.8
E26840013 42 RONDELLA GROWER D.6 GROWER WASHER D.6



53D22001500  - v.1 - UPD 230106



54 D22001500  - v.1 - UPD 230106

Tav. 4  PS

NEW CODE KEY DESCRIZIONE DESCRIPTION

924001240 F FILTRO COMPLETO FILTER ASSEMBLY
B31010010 15 CORPO FILTRO FILTER BODY
B51050020 16 MOLLA SPRING
B39010010 17 ELEMENTO FILTRANTE CARTRIDGE
E25830106 18 O. RING O. RING
E51434056 19 RONDELLA IN GOMMA SEAL WASHER
B82030020 20 TAPPO FILTRO FILTER PLUG

NEW CODE KEY DESCRIZIONE DESCRIPTION

E53080010 1 POMPA DOPPIA DOUBLE STAGE PUMP
E51430048 2 RONDELLA D. 3/8" SEAL D. 3/8"
E51334010 3 VITE FORATA 3/8" HOLED SCREW 3/8"
D05180390 4 TUBO METALLICO METAL TUBE
B28690090 5 VITE FORMATA 3/8" - 3/4" M. HOLED SCREW 3/8" - 3/4" M.

Tav. 5  PS



55D22001500  - v.1 - UPD 230106

Tav. 5  bis PS

NEW CODE KEY DESCRIZIONE DESCRIPTION

D02100620 GRUPPO POMPA DOPPIA DOUBLE PUMP GROUP
D80010010 V VALVOLA COMPLETA VALVE ASSEMBLY
E53060010 1 POMPA DOPPIA DOUBLE STAGE PUMP
B28010040 2 COLLETTORE ALLUMINIO SUCTION METAL FLANGE
D09090010 2 COLLETTORE SUCTION FLANGE
B31210010 3 CORPO VALVOLA VALVE BODY
D05180050 4 TUBO SAGOMATO METAL TUBE
E51334010 5 VITE FORATA 3/8" HOLED SCREW 3/8"
E51430048 6 RONDELLA RAME D. 3/8" SEALING WASHER D.3/8"
E25831089 7 O.RING 119 O.RING  119
E25831086 8 O.RING 117 O.RING  117
B51050090 9 MOLLA SPRING
E28620066 10 SFERE 13/32" BALL 13/32"
B82030040 11 TAPPO M12x1.5 TAP M12x1.5
E51432022 12 RONDELLA RAME D.12 SEALING WASHER D.12
E26075092 13 VITE TCEI M6x50 SCREW M6x50
B82030050 14 TAPPO 3/8" TAP 3/8 �
E26620248 15 TAPPO D.1/4" TAP D. 1/4"
E26075091 16 VITE TCEI M6x45 SCREW M6x45
B51050080 17 MOLLA SPRING
E51451070 18 RONDELLA TENUTA M14 SEALING WASHER M14
E26513373 19 DADO M14x1.5 BASSO NUT M14x1.5
B41400020 20 GRANO M14x1.5 DOWEL M14x1.5
E25837007 21 O.RING 2012 O.RING  2012
B60840011 22 PISTONCINO PISTON
E26522702 23 DADO CIECO M14x1.5 CLOSED NUT M14x1.5
B02190020 24 SPINGIMOLLA SPRING PUSHER
E28620052 25 SFERE 5/16" BALL 5/16"

D80010015

B31210015



56 D22001500  - v.1 - UPD 230106

NEW CODE KEY DESCRIZIONE DESCRIPTION

D80080050 0 CILINDRO COMPLETO 26" CYLINDER ASSY 26"
D80080070 0 CILINDRO COMPLETO 42" CYLINDER ASSY 42"
D27070050 1 CANNA 26" CYLINDER LINER 26"
D27070030 1 CANNA 42" CYLINDER LINER 42"
B60460030 2 PISTONE PISTON
B79640040 3 STELO 26" ROD 26"
B79640020 3 STELO 42" ROD 42"
B84520020 4 TESTATA HEAD END
B51450100 5 ANELLO DI TENUTA RETAINING RING
E26560323 6 DADO AUTOBLOC. M27 X 2 AUTOBLOK NUT M 27 X 2
J00902040 7 - 12 KIT GUARNIZIONI SEAL KIT
B51450110 13 ANELLO DI TENUTA RETAINING RING

Tav. 6 CYLINDER - PS-TS



57D22001500  - v.1 - UPD 230106

Ta
v. 

7 
ZH

B 
- P

S-
TS

KE
Y

CO
DE

1
E2
85
60
20
0

2
D0
50
50
05
0

3
D0
50
01
46
5

4
D0
50
01
46
0

5
B0
21
70
78
0

6
E2
67
90
03
0

7
D0
50
01
51
0

8
D0
54
11
13
0

9
B4
10
00
44
0

10
D0
50
01
48
0

14
E2
60
75
12
0

15
E2
68
40
01
9

16
E2
67
60
01
5

17
E2
60
15
10
5

18
E2
65
15
06
9

19
E2
65
60
51
5

20
E2
60
75
08
3

21
E2
68
40
01
3

22
E2
67
60
01
3

23
E2
60
75
14
1

24
E2
60
75
11
1

25
E2
65
61
34
4

26
E2
60
75
08
8

27
B3
70
00
01
5



58 D22001500  - v.1 - UPD 230106

Tav. 8  TS

NEW CODE KEY DESCRIZIONE DESCRIPTION

B77000080 1 SUPPORTO SERBATOIO TANK SUPPORT
D05170010 2 SERBATOIO TANK
D05410010 3 FASCIETTA SERRAGGIO SERBATOIO TANK BAND
D05110150 4 FORCELLA DOPPIA  CON ASSALE FORK
E26075105 5 VITE TCEI M8X30  ZN SCREW M8X30 ZN
E26570515 6 DADO M8 METALBLOK NUT M8 METALBLOK
E26075107 7 VITE TCEI M8X40 SCREW M8X40
E26015215 8 VITE TE M20X170 SCREW M20X170
E26560550 9 DADO  M20 AUTOBLOK NUT M20 AUTOBLOK
E26760022 10 RONDELLA  D.I.20 WASHER D.20
E26015195 11 VITE TE M20X50 SCREW  M20X50
E31650100 12 RUOTA WHEEL
E26561520 13 DADO RUOTA WHEEL NUT
E31085726 14 MOLTIPLICATORE GEAR BOX GC A. 1" 3/8"
B71060020 15 FISSAGGIO RAPIDO QUICK FASTEN
E26035114 16 VITE TE M10X25 SCREW M10X25
E26760015 17 RONDELLA D.10 WASHER D.10
E31150120 18 GIUNTO  SCANALATO COUPLING
E26510370 19 DADO M12X1,5 NUT M12X1,5
E26870010 20 RONDELLA A DUE PUNTE POMPA PUMP  WASHER
E53020010 21 POMPA PUMP CPL 20 DX
B82030020 22 TAPPO FILTRO FILTER  PLUG
E51434056 23 RONDELLA IN GOMMA FILTER SEAL
E25830106 24 ANELLO OR O-RING
B51050020 25 MOLLA SPRING
B31010010 26 CORPO FILTRO FILTER BODY
E51313136 27 NIPPLES  1/2" GIUNZ. NIPPLE  1/2"
B39010010 28 ELEMENTO FILTRANTE CARTRIDGE
E28400020 29 TAPPO SERBATOIO FILLER CAP
E51610720 30 FLANGETTA POMPA MANDATA OUT PUMP FLANGE
E25831091 31 ANELLO  OR  121 O-RING 121
E26075085 32 VITE TCEI M6X20 SCREW M6X20
E26840014 33 ROSETTA D.I. 6 A TAZZA WASHER  D.6
E51610400 34 FLANGETTA POMPA  ASPIRAZIONE IN PUMP  FLANGE
E25831102 35 ANELLO OR 132 O-RING 132
E26075104 36 VITE TCEI M8X25 SCREW M8X25
E26840016 37 ROSETTA D.I. 8 WASHER D.8
D55080080 38 TUBO MANDATA PRESSURE HOSE
E51430065 39 RONDELLA  1/2" WASHER 1/2"
E51327121 40 NIPPLES  3/4" - M.18 NIPPLES  3/4" - M.18
E51430052 41 RONDELLA D.I. 18 WASHER D.18
E51327120 42 NIPPLES 1/2" RIDUZ. NIPPLES  1/2"
D55100040 43 TUBO ASPIRAZIONE SUCTION HOSE
E27700120 44 FASCIETTA SERRATUBO HOSE BAND
D55100090 45 TUBO SCARICO 19" DRAIN HOSE 19"
D55100070 45 TUBO SCARICO 26" DRAIN HOSE 26"
D55100100 45 TUBO SCARICO 42" DRAIN HOSE 42"
D24001240 46 GR.FILTRO FILTER GROUP
B82110070 47 COPRIMOZZO HUBCAP
E26015104 48 VITE TE M10X55 ZN SCREW M10X55 ZN
D05130060 49 ASSALE AXEL
E26570518 50 DADO M1O AUTOBLOK NUT M10 AUTOBLOK
E51381107 51 COLONNETTA M18 SPACER FITTING M18
B55630010 52 TUBO FONDELLO 19" LONG TUBE 19"
B55630020 52 TUBO FONDELLO 26" LONG TUBE 26"
B55630030 52 TUBO FONDELLO 42" LONG TUBE 42"
B55630040 53 TUBO TESTATA SHORT TUBE
E51041134 54 RACCORDO TN 94 FITTING TN 94
K91151000 56 OPTION GR.ASSALE RUOTA TS AXEL-WHEELS GROUP



59D22001500  - v.1 - UPD 230106



60 D22001500  - v.1 - UPD 230106

Tav. 9  TS

NEW CODE KEY DESCRIZIONE DESCRIPTION

B77000080 1 SUPPORTO SERBATOIO TANK SUPPORT
D05170010 2 SERBATOIO TANK
D05410010 3 FASCIETTA SERRAGGIO SERBATOIO TANK BAND
D05110150 4 FORCELLA DOPPIA  CON ASSALE FORK
E26075105 5 VITE TCEI M8X30  ZN SCREW M8X30 ZN
E26570515 6 DADO M8 METALBLOK NUT M8 METALBLOK
E26075107 7 VITE TCEI M8X40 SCREW M8X40
E26015215 8 VITE TE M20X170 SCREW M20X170
E26560550 9 DADO  M20 AUTOBLOK NUT M20 AUTOBLOK
E26760022 10 RONDELLA  D.I.20 WASHER D.20
E26015195 11 VITE TE M20X50 SCREW  M20X50
D55100090 12 TUBO SCARICO 19" DRAIN HOSE 19"
D55100070 12 TUBO SCARICO 26" DRAIN HOSE  26"
D55100100 12 TUBO SCARICO 42" DRAIN HOSE 42"
E34100010 13 PROTEZIONE GIUNTO PROTECTION
E31085126 14 MOLTIPLICATORE GEAR BOX GC A. 1" 3/8"
E26075125 15 VITE TE M10X30 SCREW  M10X30
E26035114 16 VITE TE M10X25 SCREW M10X25
B77000190 17 SUPPORTO MOLTIPLICATORE GEAR BOX SUPPORT
E31150120 18 GIUNTO  SCANALATO COUPLING
E26510370 19 DADO M12X1,5 NUT M12X1,5
E26870010 20 RONDELLA A DUE PUNTE POMPA PUMP  WASHER
E53020010 21 POMPA PUMP CPL 20 DX
B82030020 22 TAPPO FILTRO FILTER  PLUG
E51434056 23 RONDELLA IN GOMMA SEAL
E25830106 24 ANELLO OR 3112 O-RING
B51050020 25 MOLLA SPRING
B31010010 26 CORPO FILTRO FILTER BODY
E51313136 27 NIPPLES  1/2" GIUNZ. NIPPLES  1/2" GIUNZ.
B39010010 28 ELEMENTO FILTRANTE CARTRIDGE
E28400020 29 TAPPO SERBATOIO FILLER CAP
E51610720 30 FLANGETTA POMPA MANDATA OUT PUMP FLANGE
E25831091 31 ANELLO  OR  121 O-RING
E26075085 32 VITE TCEI M6X20 SCREW M6X20
E26840014 33 ROSETTA D.I. 6 A TAZZA WASHER  D.6
E51610400 34 FLANGETTA POMPA  ASPIRAZIONE IN PUMP  FLANGE
E25831102 35 ANELLO OR 132 O-RING
E26075104 36 VITE TCEI M8X25 SCREW M8X25
E26840016 37 ROSETTA D.I. 8 WASHER D.8
D55080220 38 TUBO MANDATA 19" PRESSURE HOSE 19"
D55080090 38 TUBO MANDATA 26" PRESSURE HOSE 26"
D55080100 38 TUBO MANDATA 42" PRESSURE HOSE 42"
E51430065 39 RONDELLA  1/2" WASHER 1/2"
E51327121 40 NIPPLES  3/4" RIDUZ. NIPPLES  3/4"
E51430052 41 RONDELLA D.I. 18 WASHER D.18
E51327120 42 NIPPLES 1/2" RIDUZ. NIPPLES  1/2"
D55100010 43 TUBO ASPIRAZIONE 19" 26" 42" SUCTION HOSE 19" 26" 42"
E27700120 44 FASCIETTA SERRATUBO HOSE BAND
E31650100 45 RUOTA WHEEL
E26561520 46 DADO RUOTA WHEEL NUT
D05130060 47 ASSALE AXEL
B82110070 48 COPRIMOZZO HUBCAP
D24001240 49 GR.FILTRO FILTER GROUP
E26015104 50 VITE TE M10X55 ZN SCREW M10X55 ZN
E26570518 51 DADO M1O AUTOBLOK NUT M10 AUTOBLOK
B55630010 52 TUBO FONDELLO 19" LONG TUBE 19"
B55630020 52 TUBO FONDELLO 26" LONG TUBE 26"
B55630030 52 TUBO FONDELLO 42" LONG TUBE 42"
B55630040 53 TUBO TESTATA SHORT TUBE
E51041134 54 RACCORDO TN 94 FITTING TN 94
E51381107 55 COLONNETTA M18 SPACER FITTING M18
K91151000 56 OPTION GR.ASSALE RUOTA TS AXEL-WHEELS GROUP



61D22001500  - v.1 - UPD 230106



62 D22001500  - v.1 - UPD 230106

Tav. 10  TS

NEW CODE KEY DESCRIZIONE DESCRIPTION

D05150020 1 TRAVE 19" BEAM 19"
D05150030 1 TRAVE 26" BEAM 26"
D05150040 1 TRAVE 42" BEAM 42"
D80080060 2 CILINDRO COMPLETO 19" CYLINDER ASSY 19"
D80080050 2 CILINDRO COMPLETO 26" CYLINDER ASSY 26"
D80080070 2 CILINDRO COMPLETO 42" CYLINDER ASSY 42"
D05240060 3 SLITTA SPINGITRONCO PUSHER
E55760015 4 DISTRIBUTORE SD4 CONTROL VALVE SD4
E26075127 5 VITE TCEI M 10 X 40 SCREW M 10 X 40
B41010010 6 FASCETTA CILINDRO BAND FOR CYLINDER
B58130010 7 LAMA 4 VIE S.FILETTATA 4-WAY WEDGE L.
B58110010 8 LAMA 4 VIE D. 4-WAY WEDGE R.
E26075166 9 VITE TCEI M14 X 130 12K SCREW M14 X 130 12K
E26570518 10 DADO METALBLOC  M 10 METALBLOK NUT M 10
D05110070 11 SUPPORTO DISTRIBUTORE BAND FOR CYLINDER AND VALVE
E26570515 12 DADO AUTBLOCC. M 8 AUTOBLOK NUT M 8
B50110010 13 PATTINO INFERIORE LOWER GUIDE
B50110020 14 PATTINO LATERALE SIDE GUIDE
E26078172 15 VITE TCEI M14 X 60 12K SCREW M14 X 60 12K
B71100040 16 STAFFA RITORNO AUTOMATICO BRACKET
E26015107 17 VITE T.E. M10 X 70 SCREW M 10 X 70
E26760015 18 RONDELLA D. 10 WASHER D. 10
E26560446 19 DADO AUTOBL. M 12 AUTOBLOK NUT M 12
E26015131 20 VITE TCEI M12 X 110 SCREW M 12 X 110
E26075110 21 VITE TCEI M 8 X 55 SCREW M 8 X 55
B50030030 22 PATTINO DI SCORRIMENTO SLIDES
B58130030 23 LAMA RAPIDA APERTURA S. FIL. SLIP ON WEDGE L.
B58110030 24 LAMA RAPIDA APERTURA D. SLIP ON WEDGE R.
E26078175 25 VITE TCEI M14 X 90 12K SCREW M14 X 90 12K
B16010010 26 BOCCOLA PER STELO ROD BUCHING
E26760016 27 RONDELLA D. 12 WASHER D. 12
E59310010 28 GR. LEVA DISTRIBUTORE HANDLE CONTROL VALVE
D05110100 29 GUIDA APPOGGIO TRONCO 19"/26" LOG CRADLE 26"
D05110110 29 GUIDA APPOGGIO TRONCO 42" LOG CRADLE 42"
E59330010 30 GR.COMANDO DISTRIBUTORE CONTROL VALVE BOX



63D22001500  - v.1 - UPD 230106

Tav. 11  TS

NEW CODE KEY DESCRIZIONE DESCRIPTION

D05130060 1 ASSALE AXEL
E26015104 2 VITE TE M10X55 ZN SCREW M10X55 ZN
E26570518 3 DADO M1O AUTOBLOK NUT M10 AUTOBLOK
E31650100 4 RUOTA WHEEL
E26561520 5 DADO RUOTA WHEEL NUT
D26015215 6 VITE TE M20X170 SCREW M20X170
D26015195 7 VITE TE M20X50 SCREW  M20X50
E26760022 8 RONDELLA  D.I.20 WASHER D.20
E26560550 9 DADO  M20 AUTOBLOK NUT M20 AUTOBLOK
D05110150 10 FORCELLA DOPPIA  CON ASSALE FORK
B55630010 11 TUBO FONDELLO 19" LONG TUBE 19"
B55630020 11 TUBO FONDELLO 26" LONG TUBE 26"
B55630030 11 TUBO FONDELLO 42" LONG TUBE 42"
B55630040 12 TUBO TESTATA SHORT TUBE
E51041134 13 RACCORDO TN 94 FITTING TN 94
E51430052 14 RONDELLA RAME D. 18 SEAL WASHER D. 18
E51381107 15 COLONNETTA M18 SPACER FITTING M18
E51327120 16 NIPPLES 1/2" RIDUZ. NIPPLES  1/2"
D55080080 17 TUBO MANDATA E SCARICO PRESSURE AND DRAIN HOSE
B82110070 18 COPRIMOZZO HUBCAP
K91151000 19 OPTION GR.ASSALE RUOTA TS AXEL-WHEELS GROUP


